TYS50QT-K NEW CI

®

1

—)

E(

75 REF 1% CODE g4

1 TY50QT-K-001-001 I A 4 A

2 TY50QT-K-001-002 FAT B4 HE

3 TY50QT-K-001-003 H 24T (ST4.2x16)

4 TY50QT-K-001-004 H WR4T (ST4.2x12)

5 TY50QT-K-001-005 Ao BT

6 TY50QT-K-001-006 FALELT

7 TY50QT-K-001-007 H 24T (ST4.2x12)

8 TY50QT-K-001-008 Sk

9 TY50QT-K-001-009 + A STM4.0

10 TY50QT-K-001-010 H X24E] (ST4.8%16)

11 TY50QT-K-001-011 e[ Sk N 75 1 (M6%30)

12 TY50QT-K-001-012 KT

13 TY50QT-K-001-013 7N FH TR TH R AR (M8 % 45)

14 TY50QT-K-001-014 N AR S THV BN KR B M10

15 TY50QT-K-001-015 P4 R T 3

16 TY50QT-K-001-016 P4 R IE TE D B2 24

12



FEE—T7

K002 =k

75 REF 1% CODE g4

1 TY50QT-K-002-001 X 3% 2 R AE

2 TYS50QT-K-002-002 H BUFE] (ST4.2x12)

3 TY50QT-K-002-003 X

4 TY50QT-K-002-004 2 5] 3k Y 7S F1 (M6%30)

5 TY50QT-K-002-005 H 24T (ST4.2x12)

6 TYS50QT-K-002-006 H BURET (ST4.8x16)

7 TY50QT-K-002-007 £ H

8 TY50QT-K-002-008 e

9 TY50QT-K-002-009 H W24T (ST4.2x12)

10 TYS50QT-K-002-010 H BURET (ST4.8x16)

11 TY50QT-K-002-011 £ H




¥ = REF % CODE EA S
1 TY50QT-K-003-001 H AR
2 TY50QT-K-003-002 07 AR A
3 TY50QT-K-003-003 EFHEE
5 TY50QT-K-003-005 L M10
6 TY50QT-K-003-006 PR ¢ 10
7 TY50QT-K-003-007 HE THIUE
8 TY50QT-K-003-008 ANAEZ NSRS (M10%45)
9 TY50QT-K-003-009 EHAEFK
10 TY50QT-K-003-010 T T2
11 TY50QT-K-003-011 J5 B 2%
12 TY50QT-K-003-012 LR
-_— —, 2 p,
1
iy
o
I
—=g
10 11
o
75 REF % CODE EA S
1 TY50QT-K-004-001 R AT
2 TY50QT-K-004-002 H WR4T (ST4.2x12)




3 TY50QT-K-004-003 H BUE%] (ST4.8x12)
4 TY50QT-K-004-004 £ F STM4.0
5 TY50QT-K-004-005 BT AR
6 TY50QT-K-004-006 F Ak
7 TY50QT-K-004-007 oPaviLYis
8 TY50QT-K-004-008 H WR4T (ST4.2x12)
9 TY50QT-K-004-009 AT [T A
10 TY50QT-K-004-010 RS IHE B3
11 TY50QT-K-004-011 H BUEET (ST4.2x12)
12 TY50QT-K-004-012 LIPS AR
13 TY50QT-K-004-013 H BUEET (ST4.2x12)
14 TY50QT-K-004-014 PNAEZ HNERE (M6x16)
15 TY50QT-K-004-015 ¢ 6x ¢ 18x1
16 TY50QT-K-004-016 B
17 TY50QT-K-004-017 H BUEET (ST4.2x12)
18 TY50QT-K-004-018 £ F STM4.0
19 TY50QT-K-004-019 H BUEET (ST4.2x12)
20 TY50QT-K-004-020 JE B AT A
21 TY50QT-K-004-021 H BUEET (ST4.2x12)
22 TY50QT-K-004-022 £ F STM4.0
23 TY50QT-K-004-023 B AT
24 TY50QT-K-004-024 J& B AT A
|
10
|
EEEfE ) Eifififfii
8 ™1
15
o0
1L
14
K
¥ 5 REH # CODE | 2R |




1 Gk
2 SRS
3 h
4 TY50QT-K-005-001 £ R
5 YR
6 L[]8
7 ORI R
8 TY50QT-K-005-002 7k (M 6x16)
1 7
Nk
8
75 REF % CODE EA s
1 TY50QT-K-006-001 JE S
2 TY50QT-K-006-002 17256
3 TY50QT-K-006-003 PNAEZ HNERE (M6x16)
4 TY50QT-K-006-004 J WA 2
5 TY50QT-K-006-005 H WR4T (ST4.2x12)
6 TY50QT-K-006-006 H BUEET (ST4.2x12)
7 TY50QT-K-006-007 Z R =
8 TY50QT-K-006-008 JL N AE T N
9 TY50QT-K-006-009 H WR4T (ST4.2x12)
10 TY50QT-K-006-010 PNVE A NSRS (M6%12)
11 TY50QT-K-006-011 Ak B
12 TY50QT-K-006-012 PNVE A NSRS (M6%12)
13 TY50QT-K-006-013 A B 2
1




10
N\
11
n—
11
N/
12
]
I+ 5 REF 1% CODE 2R

1 TY50QT-K-007-001 &R
2 TY50QT-K-007-002 + F STM4.0
3 TY50QT-K-007-003 H X24E] (ST4.8%16)
4 TY50QT-K-007-004 Ja H ORI
5 TY50QT-K-007-005 H WR4T (ST4.2x12)
6 TY50QT-K-007-006 JE R A BERR
7 TY50QT-K-007-007 KI5 S 7S (M8X20)
8 TY50QT-K-007-008 e [7Sk N 7S Ff (M8%40)
9 TY50QT-K-007-009 ik 1 <7 24
10 TY50QT-K-007-010 7N FAE L B (M6x16)
11 TY50QT-K-007-011 2R M6
12 TY50QT-K-007-012 e
13 TY50QT-K-007-013 2B M6
14 TY50QT-K-007-014 1= BE M6
15 TY50QT-K-007-015 & JRIT
16 TY50QT-K-007-016 H BUEET (ST4.2x12)
17 TY50QT-K-007-017 JELHEAT
18 TY50QT-K-007-018 SRS
19 TY50QT-K-007-019 7N AL S THNERE (M6%16)
20 TY50QT-K-007-020 ¢ 6x ¢ 18x1
21 TY50QT-K-007-021 JEbR R ERETY B
22 TY50QT-K-007-022 a7 Sk N 7S F (M8%20)
23 TY50QT-K-007-023 J& te
24 TY50QT-K-007-024 a7 Sk N 7S F (M8%20)



W

Q

15fL

16— ISNEN

/.. wH- 13
2\ - 17—0’

008

¥ 5 REF {F% CODE g4

1 TY50QT-K-008-001 T HA

2 TY50QT-K-008-002 H WR4T (ST4.2x12)

3 TY50QT-K-008-003 £ Fr STM4.0

4 TY50QT-K-008-004 H X24E] (ST4.8%16)

5 TY50QT-K-008-005 THA LEER

6 TY50QT-K-008-006 HH

7 TY50QT-K-008-007 INFAVE S THNEHE (M6%16)

8 TY50QT-K-008-008 T

9 TY50QT-K-008-009 JH S AR

10 TY50QT-K-008-010 P ¢ 6x ¢ 18x1

11 TY50QT-K-008-011 INAEZ HNERE M6%20

12 TY50QT-K-008-012 JH B AR 5

13 TY50QT-K-008-013 F &L

14 TY50QT-K-008-014 £ STM4.0

15 TY50QT-K-008-015 H BUEET (ST4.8%16)

16 TY50QT-K-008-016 MR

17 TY50QT-K-008-017 H BUE%T (ST4.2x12)

18 TY50QT-K-008-018 THMES

19 TY50QT-K-008-019 H BUE%T (ST4.2x12)

20 TY50QT-K-008-020 &

21 TY50QT-K-008-021 LR TR




18

e
E
!'E

bEt
1]
L0
19
K
55 REF 1% CODE Z
1 TY50QT-K-009-001 iRl
2 TY50QT-K-009-002 Eh
3 TY50QT-K-009-003 ] A i 22
4 TY50QT-K-009-004 TH A
5 TY50QT-K-009-005 PRI A IR AR R R
6 TY50QT-K-009-006 = A
7 TY50QT-K-009-007 T AR 23k
8 TY50QT-K-009-008 e R O (M6x12)
9 TY50QT-K-009-009 AT R R R
10 TY50QT-K-009-010 INFREVE LT IER (M6%12)

3\
/r'r
f'f

-



‘5 REF 4% CODE £
1 TY50QT-K-010-001 T HAs
3 TY50QT-K-010-003 He 5% 5 F 75
4 TY50QT-K-010-004 [ B
5 TY50QT-K-010-005 Fa k4 182
6 TY50QT-K-010-006 7N AL S THNEAE (M6%16)
7 TY50QT-K-010-007 KT 5 1 2
8 TY50QT-K-010-008 L, I 1)
9 TY50QT-K-010-009 PNVE A NSRS (M6%12)
10 TY50QT-K-010-010 Ay
11 TY50QT-K-010-011 FL 1% 4k F 2




I',l e 5
4
011
X% CODE EA S

TY50QT-K-011-001 T
TY50QT-K-011-002 AR A S
TY50QT-K-011-006 HFRL 2k
TY50QT-K-011-007 AR THIRFE M6x12
TY50QT-K-011-008 2 4k
TY50QT-K-011-009 FNAVEZTHIRRE M6x12
TY50QT-K-011-010 I J8% i e il
TY50QT-K-011-011 Rl A Yol 2% el B
TY50QT-K-011-012 NS ISR (M8x35)
TY50QT-K-011-013 e AR Al
TY50QT-K-011-014 A e R )5 B
TY50QT-K-011-015 7N R = TH RS (M6316)




75 REF X% CODE E2
1 TY50QT-K-012-001 A
2 TY50QT-K-012-002 HIEDES
3 TY50QT-K-012-003 e
4 TY50QT-K-012-004 R 4%
5 TY50QT-K-012-005 TR
6 TY50QT-K-012-006 TR BB 22 M8 <2 5mm
7 TY50QT-K-012-007 HI#CH (M10%x195)
8 TY50QT-K-012-008 SRS
9 TY50QT-K-012-009 B RE (M10)
10 TY50QT-K-012-010 RS LA o
11 TY50QT-K-012-011 MR 3R
12 TY50QT-K-012-012 T
13 TY50QT-K-012-013 N
14 TY50QT-K-012-014 FZEF

9 8 7 %
¥ 5 REH X CODE 2R |




1 TY50QT-K-013-001 Y 7 B e
2 TY50QT-K-013-002 ISR L THNERE (M8X50)
3 TY50QT-K-013-003 PNIE AR RS (M8%65)
4 TY50QT-K-013-004 i IR EE(M6x32)
5 TY50QT-K-013-005 Y L
6 TY50QT-K-013-006 S kL

2 3

i
.-I
Ko
75 REF % CODE E2

1 TY50QT-K-014-001 A
2 TY50QT-K-014-002 A
3 TY50QT-K-014-003 e AR
4 TY50QT-K-014-004 EEE (M16)
5 TY50QT-K-014-005 JEEEED
6 TY50QT-K-014-006 S PR EE (M6x16)
7 TY50QT-K-014-007 JGH PSR AR ST A
8 TY50QT-K-014-008 AR L THNERE (M6x12)
9 TY50QT-K-014-009 T R B AR
10 TY50QT-K-014-010 | NAVEZHEMSE (M10x45)
11 TY50QT-K-014-011 FE 10
12 TY50QT-K-014-012 P ¢ 10x ¢ 20%1.5
13 TY50QT-K-014-013 NFIVEZ TSRS (M8x32)
14 TY50QT-K-014-014 KL
15 TY50QT-K-014-015 il B HLA
16 TY50QT-K-014-016 ) 2




17 TY50QT-K-014-017 S ) PR
18 TY50QT-K-014-018 I ) S b
19 TY50QT-K-014-019 RN R
|
|
2
9
K015
75 REF X% CODE EA S

1 TY50QT-K-015-01 PR S R
2 TY50QT-K-015-02 TIESE N
3 TY50QT-K-015-03 IR IEEE
4 TY50QT-K-015-04 Tl b
5 TY50QT-K-015-05 H B84
6 TY50QT-K-015-06 7R YE AR
7 TY50QT-K-015-07 7N AL =2 THNEFE M6X30
8 TY50QT-K-015-08 7N S THNERE M8X30




K016

¥ 5 REF {F% CODE g4
1 TY50QT-K-016-001 EREENAE
2 TY50QT-K-016-002 48
3 TY50QT-K-016-003 AR 22 ph b
4 TY50QT-K-016-004 mAmEE
5 TY50QT-K-016-005 X
6 TY50QT-K-016-006 WU 2 255 3 M8x175
7 TY50QT-K-016-007 PR RE M8
8 TY50QT-K-016-008 FHEEAEIRE
9 TY50QT-K-016-009 WU 2
10 TY50QT-K-016-010 FLY¥
11 TY50QT-K-016-011 SR
12 TY50QT-K-016-012 B i
13 TY50QT-K-016-013 ECUTL LR 428 il 8
14 TY50QT-K-016-014 BRI K




R | t

K17

75 REF {XF% CODE 2
bE4E T H
THE
P IR 22 T]

XL TF 8x10

RELIRTF 1012

XELIRTF 14x17

N SAIRT 6
KAEZEER P25

TY50QT-K-017-001

el BN oy RV, | IF SNy RUST B \O R




I'Y EFI SPARE PARTS CATALOGUE

)01 3L & / Hesd cover

NAME # & quantity AL UNIT(piece] USD
mirror assembly 1 set
Headlight chrome frame 1 pc
tapping screw (ST4.2x16) 1 pc
tapping screw (ST4.2x12) 2 pc
Front position light, right 1 pc
Front position light, Left 1 pc
tapping screw (ST4.2x12) 6 pc
Head cover 1 pc
clip STM4.0 2 pc
tapping screw ( ST4.8x16) 2 pc
In the six corners of the half round (M6x30) 1 pc
headlamps 1 pc
Hex Flange Screws (M8x45) 1 pc
Hexagon locknut with flange M10 1 pc
windshield as parts 1 pc
windshield assy tool as parts 1 set

3 14




o
G B

# J5 ¥ /Head cover,rear part

NAME # & quantity AL UNIT(piece] USD
Instrument shell chrome plated frame 1 pc
tapping screw(ST4.2x12) 2 pc
Instrument shell 1 pc
In the six corners of the half round(M6%30) 1 pc
tapping screw(ST4.2x12) 6 pc
tapping screw(ST4.8x16) 2 pc
clip 2 pc
meter 1 pc
tapping screw(ST4.2x12) 2 pc
tapping screw(ST4.8x16) 1 pc
clip 1 pc




)3 J7 [ $t%/Steering bar

NAME & quantity FRA7 UNIT(piece] USD
Accelerator hand grip 1 pc
Combination of the direction of the 1 pc
Left hand grip 1 pc
Nut M10 1 pc
Spring pad € 10 1 pc
bushing 1 pc
hexagon nut with flange (M10x45) 1 pc
combined switch 1 pc
Accelerator cable 1 pc
Rear brake cable 1 pc
Mileage line 1 pc
— 3
5
6
7
g
. -9
s
12
)4 Hij KA/ Front cover
NAME & quantity AL UNIT(piece] USD
Front turn signal lamp, Right 1 pc
tapping screw (ST4.2x12) 4 pc




tapping screw (ST4.8x12) 2 pc
card STM4.0 2 pc

Front cover 1 pc

Color pad 1 pc

Inner six angle bolt 1 pc
tapping screw (ST4.2x12) 6 pc
Front turn signal lamp, Left 1 pc
Panel decorative frame Chrome-Plating 1 pc
tapping screw (ST4.2x12) 11 pc
Frame fender 1 pc
tapping screw (ST4.2x12) 2 pc
hexagon nut with flange (M6x16) 2 pc
Flat pad € 6xZ 18x1 2 pc
Left decorating board 1 pc
tapping screw (ST4.2x12) 2 pc
card STM4.0 2 pc
tapping screw (ST4.2x12) 2 pc
Rear turn lamp, Left 1 pc
tapping screw (ST4.2x12) 6 pc
card STM4.0 6 pc

Right decorating board 3 pc
Rear turn lamp, Right 1 pc

1005 £ 8i/Lock assy

NAME

| #Equantity A7 UNIT(piece|

USD




Electric door lock

Switch lock cover

card
Key 1 set
Glove box lock
Switch lock plate

Glove box lock rocker arm

Cross head (M 6x16) 2 pc
4
P
K006 L /Seat
NAME & quantity FRA7 UNIT(piece] USD
Seat assy 1 pc
Luggage 1 pc
Hexagon flange bolts (M6x16) 4 pc
Luggage inlet cover 1 pc
tapping screw (ST4.2x12) 1 pc
tapping screw (ST4.2x12) 6 pc
Front cover of glove box 1 pc
Small cover for front cover of glove box 1 pc
tapping screw (ST4.2x12) 2 pc
Hexagon flange bolts (M6x12) 2 pc
Cushion lock plate 1 pc
Hexagon flange bolts (M6x12) 2 pc
seat cushion lock zipper 1 pc
6
LT S

2

MM

fmrp

frovore
oo
[
frovee
(e




5 £k
RY
9
)07 J5 AT /Tail light
NAME & quantity FRA7 UNIT(piece] USD
Rear mudguard 1 pc
card STM4.0 5 pc
tapping screw ( ST4.8x16) 5 pc
Rear center connecting plate 1 pc
tapping screw (ST4.2x12) 8 pc
Rear Rack A #5¥% 1 pc
[n the six corners of the half round (M8x20 2 pc
In the six corners of the half round (M8x40) 2 pc
License plate bracket 1 pc
Hexagon flange bolts (M6x16) 2 pc
Nut M6 2 pc
reflecting board 1 pc
Nut M6 2 pc
Nut M6 1 pc
Rear lamp 1 pc
tapping screw (ST4.2x12) 5 pc
License plate lamp 1 pc
The rear fender reinforced support 1 pc
Hexagon flange bolts (M6x12) 2 pc
Flat pad € 6x € 18x1 2 pc
rear rack with back rest B 1 pc
[n the six corners of the half round (M8x20 3 pc
rear rack C 1 pc
[n the six corners of the half round (M8x20 3 pc




1L 11 / =

\/ \V/
f 8
111
! 22/
18— |
23
19—0o0
20— U 111
By el
24
HI & Y56 /Front luggage
NAME # & quantity AL UNIT(piece] USD
tool box 1 pc
tapping screw (ST4.2x12) 10 pc
card STM4.0 2 pc
tapping screw ( ST4.8x16) 2 pc
Toolbox connection board 1 pc
helmet hook 1 pc
Hexagon flange bolts (M6x16) 1 pc
number cover 1 pc
pedal 1 pc
Flat pad € 6x € 18x1 4 pc
Hexagon flange bolts M6x20 4 pc
Cap footrest 4 pc
battery box 1 pc
card STM4.0 2 pc
tapping screw ( ST4.8x16) 2 pc
battery cover 1 pc
tapping screw 2 pc
Box cover 1 pc
tapping screw (ST4.2x12) 8 pc
Battery 1 pc
electrolyte 1 pc




10
/ ..

0000

1y OO
\ \
1M1 12

—1R
15— 11 Ll —q7
1009 JHi4fi/ Fuel tank
NAME # & quantity AL UNIT(piece] USD

fuel tank 1 pc
HORIZONTAL FUEL PUMP 1 pc
self tapping screw 6 pc
oil tank cap 1 pc
Fuel sensor assy 1 pc
HIGH VOLTAGE FUEL TUBE 1 pc

DEDICATED CATHODIC JOINT FOR 1
FUEL TUBE pe

CLAMP FOR HIGH VOLTAGE FUEL )
TUBE (M6x12) pe
THROTTLE VALVE ASSY 1 pc
Hexagon flange bolts (M6x12) 3 pc




[0 = H.45/Main cable

NAME & quantity FRA7 UNIT(piece] USD
Main cable 1 pc
Ignition coil 1 pc
Flasher 1 pc
voltage regulator 1 pc
Hexagon flange bolts (M6x16) 2 pc
Headlight controller 1 pc
electric horn 1 pc
Hexagon flange bolts (M6x12) 1 pc
Belt 7 pc
EFI DEDICATED RELAY 2 pc

-

LA

LS 4




2N H/Full steel bowl

NAME & quantity FRA7 UNIT(piece] USD
Full steel bowl 1 pc
Combination of column welding direction 1 pc
speedometer clip 1 pc
Hexagon flange bolts M6x12 1 pc
Brake tubing clamp 1 pc
Hexagon flange bolts M6x12 1 pc
Front left absorber assy 1 pc
Front right absorber assy 1 pc
Hexagon flange bolts (M8x35) 4 pc
Front mud plate 1 pc
Rear mud plate 1 pc
Hexagon flange bolts (M6x16) 3 pc




K012 Hi#/Wheel

NAME # & quantity AL UNIT(piece] USD
Tyre CST 1 pc
Front hub 1 pc
Cycle value 1 pc
Disc tray 1 pc
Speedometer gear 1 pc
screw,disk brake plate M8x25mm 1 pc
Front wheel shaft (M10x195) 1 pc
1 pc
Nut (M10) 1 pc
Front disc brake assembly 1 pc
Hydraulic brake before 1 pc
hydraulic tubing 1 pc
DISK BRAKE DOWN CYLINDER 1 pc
front disc brake pads 1 set
I . I |
11 12 13 14
013 ¥ F#x/Muffler
| NAME | % quantity Pf7 UNIT(piece]  USD




MUFFLER ASSY 1 pc
Hexagon flange bolts (M8x50) 1 pc
Hexagon flange bolts (M8x65) 1 pc
Cap nut(M6x32) 2 pc
Muffler gasket 1 pc
OXYGEN SENSOR 1 pc
Y
» S
{
/\
6
|4 )5 J8jE/Rear shock
NAME & quantity AL UNIT(piece] USD
Tyre CST 1 pc
Cycle value 1 pc
Rear alum. Whee 1 pc
Nut (M16) 1 pc
Rear wheel fender 1 pc
Cover nut (M6 x 16) 2 pc
Rear wheel fender bracket 1 pc
Hexagon flange bolts (M6x12) 1 pc
Rear absorber assy 1 pc
Hexagon flange bolts (M10x45) 1 pc
Spring washer ¢ 10 1 pc
Flat washer € 10x € 20x1.5 1 pc
Hexagon flange bolts (M8x32) 1 pc
Engine Assy 1 pc
brake pads hub 1 pc
Brake pads 1 pc




Rear brake rocker arm shaft 1 pc

Rear brake rocker arm 1 pc

CYLINDER HEAD TEMPERATURE 1 pc

25 R/ Alr filter assy

NAME ¥ & quantity AL UNIT(piece] USD

Air filter assy 1 pc

Air filter under the cover 1 pc

Air filter filter core 1 pc

air Cleaner upper lid 1 pc

self tapping screw 6 pc

Air filter clamp 1 pc

Hexagon flange bolts M6x30 1 pc

Hexagon flange bolts M8x30 1 pc




ZE B A4 /Chassis frame

NAME # & quantity AL UNIT(piece] USD
Frame welding assemblies 1 pc
Hanger 1 pc
Cradle welding buffer block 1 pc
Casing hanger 1 pc
Double brace 1 pc
Main support support axle M8x175 1 pc
Nut M8 1 pc
Main standing spring&rubber sleeve 1 pc
Double support cushion 1 pc
Single support 1 pc
Step screw 1 pc
Single spring support 1 pc
ECU (ELECTRIC CONTROL UNIT) 1 pc
1 pc

8 3
(4

l |—2

-—

10 1|4
Ve



S A et

b %% T H./Driver's tool

NAME # & quantity AL UNIT(piece] USD

Driver's tool 1 set

Tool bag 1 pc

Double use screw driver 1 pc

Double-ened spanner 8x10 1 pc

Double-ened spanner 10x12 1 pc

Double-ened spanner 14x17 1 pc

socket head wrench 6 1 pc

Spark plug sleeve 1 pc













